
   

 

   

 

 

 
Renfrew Wastewater System 

Waterworks #120000603 

 
Annual Report 

 

Prepared For: Town of Renfrew 

Reporting Period of January 1st – December 31st 2024 
 

Issued: March 13, 2025 
 

Revision: 0 
 

Operating Authority: 
 

 
 
 

This report has been prepared to meet the requirements set out in: 
 

Document Document # Issue Date Issue Number 

Facility ECA 4237-ACPJ6Y October 13, 2016 N/A 

 CLI-ECA  183-W601 January 22, 2024 2 

  



Ontario Clean Water Agency – Renfrew Wastewater System – 2024 Annual Report 

  

   

 

 

Table of Contents 

1 Revision History 

2 Operations and Compliance Reliability Indices 

3 Process Description 

4 Treatment Flows 

5 Raw Influent Quality 

6 Effluent Quality 

7 Operating Issues/Problems 

8 Maintenance 

9 Sludge Generation 

10 Summary of Complaints 

Appendix A – Performance Assessment Report 

Appendix B - Biosolids Quality Report 

Appendix C - Details of Abnormal Sewage Discharge Events 

Appendix D - ECA Annual Report Requirements 

 
 
 

 
 
 

 



Renfrew Wastewater System – 2024 Annual Report Rev.0 Issued: 13-Mar-2025 Page | 1 
 

   

 

1 Revision History 

Date Rev# Revisions Revised By 

March 13, 2025 0 Annual report issued Lauren Lacombe, OCWA 

2 Operations and Compliance Reliability Indices 

Compliance Event Details 

Ministry of Environment 
Inspections 

No MECP Inspections during the reporting period 

Ministry of Labour Inspections One (1) MOL Inspection during the reporting period 

Non-Compliance There were no non-compliance events during the reporting period 

Community Complaints There were 15 Community Complaints during the reporting period 

Spills 
There was one (1) spill during the reporting period - See Appendix C 

for details of Abnormal Sewage Discharge Events 

Overflows 
There were two (2) overflow events during the reporting period - See 

Appendix C for details of Abnormal Sewage Discharge Events 

Bypass There were no bypasses during the reporting period 

3 Process Description 

The Renfrew wastewater collection system consists of a gravity fed collection system of separated 
sewers, partially separated sewers, nominally separated sewers, combined sewers and six (6) sewage 
pumping stations that discharge to the wastewater treatment facility located at 301 Mutual Avenue in 
Renfrew, Ontario. The sewage pumping stations (SPS) are located on Arthur Avenue, O’Brien Road, 
Lisgar Avenue, June Street, Coleraine Drive and Forestview (Hunter Gate) Crescent. There are authorized 
overflow points at the Hunter Gate, and June Street SPS.  
 
Renfrew’s Water Pollution Control Plant (WPCP) is a Class III Treatment facility. The plant is equipped 
with a 25 m3 septage receiving tank, complete with a chopper pump for the recirculation and mixing of 
the imported wastewaters, which may then be pumped to the screen influent channel. Raw influent 
enters the WPCP through one 750 mm influent pipe and influent chamber. The influent chamber 
contains an overflow weir that diverts flows from the treatment facility in the event of an emergency 
overflow/bypass. The influent chamber is equipped with a mechanical bar screen for normal operations, 
and a manual bar screen for use during maintenance activities and overflow/bypass events. The 
mechanical bar screen is equipped with a screenings washer/compactor. Influent then enters two (2) 
aerated grit tanks, utilizing automated blowers to provide aeration. The aerated influent travels through 



Renfrew Wastewater System – 2024 Annual Report Rev.0 Issued: 13-Mar-2025 Page | 2 
 

   

 

two (2) grit slurry pumps, two (2) grit cyclones and one grit classifier/dewatering unit that separates 
inorganic particulate material from the influent. The processed particulate is collected in a dumpster to 
be removed from site.  
 
The influent that has had the inorganic material removed continues throughout the process where 
biological primary treatment is provided using extended aeration. Influent passes through two (2) three-
pass aeration tanks with fine bubble diffuser systems and one anoxic intake zone. The flow is then 
directed to two (2) two-pass secondary treatment clarifiers equipped with sludge and scum removal 
mechanisms. Phosphorus is removed from the process with the use of a settling agent called Ferric 
Chloride, which is introduced at the beginning of the aeration process and in the secondary clarifiers.  
 
Sludge is removed from the process by two (2) waste activated sludge (WAS) pumps from secondary 
clarifier. The sludge is then stabilized in an aerobic digester, before being dewatered via centrifuge. A 
polymer is added to aid in dewatering process by binding the solids in the process sludge. The 
dewatered cake is conveyed into a Town-owned dump truck and hauled to the Renfrew Landfill Site, 
located at 376 Bruce Street in Renfrew, ON. There are no sludge storage facilities onsite at Renfrew 
WPCP.   
 
Disinfection of final effluent is achieved via ultraviolet (UV) light disinfection. The UV bulbs are cleaned 
by built-in automated wipers. Final effluent discharges to the Bonnechere River. 
 
The facility is equipped with back-up power in the form of a 750 kW standby diesel generator. Three 
portable backup power generators are available for use at the six (6) sewage pumping stations. 

4 Treatment Flows 

4.1 Raw Influent Flow (m³/d) 

For 2024, the annual average raw flow was 4,941 m³/d or 52% of the rated capacity. 
 

 
Note: Elevated flows above the rated capacity are directly related to snow melt and wet weather events. 
 
 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Rated Capacity 9500 9500 9500 9500 9500 9500 9500 9500 9500 9500 9500 9500

Average Monthly Flow 4355 4577 5714 7137 4709 5462 6080 5306 4079 3860 3806 4211

Maximum Monthly Flow 6272 7136 8874 11713 6310 12803 12655 13217 7634 5610 7191 7604

0

2000

4000

6000

8000

10000

12000

14000



Renfrew Wastewater System – 2024 Annual Report Rev.0 Issued: 13-Mar-2025 Page | 3 
 

   

 

4.2 Treated Effluent Flow 

 

4.2.1 Annual Comparison (m³) 

 

4.3 Imported Sewage 

4.3.1 Leachate Flow (m3/d) 

There was no leachate accepted at this facility in 2024. 

4.3.2 Septage Flow (m3/d) 

There was no septage accepted at this facility in 2024. 
 
 
 
 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Rated Capacity 9500 9500 9500 9500 9500 9500 9500 9500 9500 9500 9500 9500

Average Monthly Flow 4142 4393 5690 6988 4715 5403 5873 5064 3856 3605 3471 3848

Maximum Monthly Flow 6015 6881 8827 11217 6263 12645 12691 13054 7414 5354 6969 7349

0

2000

4000

6000

8000

10000

12000

14000

2015 2016 2017 2018 2019 2020 2021 2022 2023 2024

Total Annual Flow 1855735 2033547 2669781 1729973 2112540 1792972 1575036 1868221 2018837 1808522

0

500000

1000000

1500000

2000000

2500000

3000000



Renfrew Wastewater System – 2024 Annual Report Rev.0 Issued: 13-Mar-2025 Page | 4 
 

   

 

5 Raw Influent Quality 

5.1 Annual Average Loading Objectives  

 
Additional details for the 2024 reporting period and specific monthly minimum, maximum and averages 
are included in the Performance Report located in Appendix A. Annual Average Loadings for Raw 
Sewage are detailed below. 
 

Parameter Annual Average (kg/d) Objective (kg/d) Status 

BOD5 419.17 712 Met 

Total Suspended Solids 384.21 801 Met 

Total Phosphorus 10.71 22 Met 

Total Kjeldahl Nitrogen (TKN) 115.14 125 Met 

5.2 Influent Trending 

Five (5) Year Average Trends from 2020-2024 for Raw Sewage Quality concentrations are graphed 
below: 

5.2.1 CBOD5 

 

5.2.2 Total Suspended Solids 

 

 

0

50

100

150

Jan/20 Jan/21 Jan/22 Jan/23 Jan/24

0

50

100

150

200

Jan/20 Jan/21 Jan/22 Jan/23 Jan/24



Renfrew Wastewater System – 2024 Annual Report Rev.0 Issued: 13-Mar-2025 Page | 5 
 

   

 

5.2.3 Total Phosphorous 

 

5.2.4 Total Ammonia Nitrogen 

 

5.2.5 Total Keldjal Nitrogen 

 

6 Effluent Quality 

In 2024, all effluent parameters remained below the effluent limits and objectives outlined in the 
facility’s ECA.  
 
The Federal Government regulates the quarterly effluent flow, acute lethality, and the quarterly average 
CBOD5 and total suspended solids in the effluent under the Federal Fisheries Act.  The results are 
submitted to Environment and Climate Change Canada’s effluent regulatory reporting information 
system, under wastewater systems effluent regulations (WSER) on a quarterly basis. 
 
Monthly effluent results from the Renfrew Wastewater Treatment facility for 2024 are tabulated in 
Appendix A of this report. 
 
 

0.00

1.00

2.00

3.00

4.00

5.00

Jan/20 Jan/21 Jan/22 Jan/23 Jan/24

0

10

20

30

40

Jan/20 Jan/21 Jan/22 Jan/23 Jan/24

0

10

20

30

40

50

Jan/20 Jan/21 Jan/22 Jan/23 Jan/24



Renfrew Wastewater System – 2024 Annual Report Rev.0 Issued: 13-Mar-2025 Page | 6 
 

   

 

6.1 Effluent Quality Assurance and Control Measures Taken 

This system is part of OCWA’s Mississippi Cluster, supported by the Eastern Regional Hub and corporate 
resources. The systems are operated to achieve compliance with applicable regulations. The system has 
comprehensive manuals detailing operations, maintenance, instrumentation, and emergency 
procedures. All procedures are treated as active documents and are updated as required. These 
documents are also part of OCWA’s Quality & Environmental Management System. 
 
The treatment process is reviewed and maintained by certified operators, who complete in-house 
rounds and testing to monitor the process. All sampling and analysis follow approved methods and 
protocols for sampling, analysis and recording as specified in the Ministry’s Procedure F-10-1, 
“Procedures for Sampling and Analysis Requirements for Municipal and Private Sewage Treatment 
Works”, the Ministry’s publication, “Protocol for the Sampling and Analysis of Industrial/Municipal 
Wastewater” and the publication, “Standard Methods for the Examination of Water and Wastewater”.   
 
All final effluent samples collected during the reporting period to meet legislated sampling requirements 
are submitted to Caduceon in Ottawa, ON for analysis, with the exception of pH and 
temperature. Caduceon has been deemed accredited by the Canadian Association for Laboratory 
Accreditation (CALA), meeting strict provincial guidelines including an extensive quality 
assurance/quality control program.  By choosing this laboratory, the Ontario Clean Water Agency is 
ensuring appropriate control measures are undertaken during sample analysis. The pH and temperature 
parameters are analyzed in the field at the time of sample collection by certified operators, to ensure 
accuracy and precision of the results obtained.  
 
OCWA uses several computer systems which include: 

 Process Data Management (PDM)  

o This database program consolidates all operational data from a variety of sources 
including field data, online instrumentation, and electronic receipt of lab test results for 
reporting, tracking and analysis. 

 Maximo – OCWA’s Work Management System (WMS)  

o This program is used to track and schedule maintenance activities for all equipment in 
the system. It is also used to assign tasks for specific operational tasks. 

 Wonderware (OUTPOST5)/SCADA 

o Wide-area SCADA system allows for process optimization and data logging, process 
trending, remote alarming. 

 

The operations team also has access to a network of operational compliance and process specialists to 
assist for emerging process issues.  This aids in establishing additional control measures to ensure a 
quality effluent product. 
 
Detailed individual sample results for both raw sewage and final effluent can be requested from the 
operating authority. 



Renfrew Wastewater System – 2024 Annual Report Rev.0 Issued: 13-Mar-2025 Page | 7 
 

   

 

6.2 CBOD5 

Compliance Limit for this parameter was met.  
Compliance Objective for this parameter was met. 

6.2.1 Concentration (mg/L) 

 

6.2.2 Loading (kg/d) 